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ITEM PART No. DESCRIPTION QTY SIZE MATERIAL NOTES

1 521-002N CASING COVER 1 AC

2 521-001N CASING 1 AC

3 521-004 IMPELLER 1 Est OD=4 3/4" ID=1 3/4" HiCr stamped A32346

4 521-003N INNER CASING 1 FC

5 521-007N LINER 1
Est OD=5 ID=3.25 (SWT-
50) SUS

6 521-010NA BEND (NPT) 1 2" ADC+SGP Includes ITEM#8

7 521-009NA VALVE CASE (NPT) 1 2" ADC+SGP Includes ITEM#8

8 521-038A NIPPLE (NPT-NPT) -2 2" X (2.25") SGP

9 521-008 MECHANICAL SEAL 1 SIC

10 521-017 PACKING,CASING 1 G-210 NBR

11 521-020 PACKING,INNER CASING 1 G-55 NBR

12 521-021 PACKING 1 S-140 NBR

13 501-020 PACKING,BEND 1 50x84x2t NBR

14 521-011N CHECK VALVE 1 NBR+SBC

15+16 501-021 PLUG ASSY 2 thread part OD=7/8" Resin/NBR Includes ITEM#16

16 501-022 PACKING,PLUG 2 P-24 (3.5) NBR

17 501-005N FLANGE BOLT 4 M8x46mm SWCH/AL Includes Item#20

20 501-006N SEAL WASHER 4 interchangable with part# 501-006

21 521-034 SPRING PIN 2 Est 1" SWCH 

22 521-014 RIVET 2 Est 2" SWCH

23 521-013 COVER BOLT 2 Est M12x75mm SS

24 521-016 CASING COVER HOLDER 2 FC

25 521-015 KNOB 2 M12 FC

26-27 521-029 HEX.SOCKET  BOLT 3 M6x16SW SWCH

28-29 521-029 HEX.SOCKET  BOLT 2 M6x16SW SWCH

30 501-014 BOLT 4 M8x25 SWCH

31 501-014 BOLT 3 M8x25 SWCH

32 521-005H/1 FRAME 1 SPC

33 521-019 ANTI VIBRATION RUBBER 4

34 521-005H/2 BASE (HONDA) 1

35 501-024 FLANGE NUT 2 M8 SWCH

36 1001-024 SPRING NUT 4 M8 SWCH

37 521-035 MULTI-PURPOSE TOOL 1 SWCH

38 521-036 WING BOLT 1 M16x15 SWCH

801-037 IMPELLER SHIM 20x18x0.3t SWCH

801-038 IMPELLER SHIM 20x18x0.6t SWCH
13310-ZE1-
630 CRANKSHAFT JAPAN             (US)=2284206

GX160K1WKT
2 HONDA ENGINE 1 HONDA JAPAN CALL (US)=GX160K1WY1

200 300 620 MECH SEAL INSERT TOOL

EPT2-50(HA)(RX)(RWA)
PARTS LIST  CONTRACTOR PUMPS
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